
Lib'- 'Ah'Y

)NTËi-N-Vr:-;;At, REFERENCE ÜW
FOK CO^ivH.WITY WATCH üUPPL.Y
SANITATION (hVC)

Water, Sanitation and Environment
Exposure Visit and Seminar 3 - 1 4 October 1994:
Objective, Methodology, Programme and Material

Descriptive report

IRC International Water and Sanitation Centre



Water, Sanitation and Environment

Exposure Visit and Seminar 3 - 1 4 October 1994:
Objective, Methodology, Programme and Material

Descriptive report

international water and sanitation centre



A Background

In order to alleviate problems in states in Central and
. Eastern Europe (CEE) and the former Soviet Union (FSU)
regarding quality and quantity of drinking water, the
Netherlands Ministry of Housing, Spatial Planning and the
[...]
Sedimentation Sewer

The upperflow is directed to the Parallel (Overflow) Sewer and discharged
via the overflow structure into the surface water. The Pump that discharges
the sewage to the treatment plant has a limited capacity. The surplus is
discharged through the Short-cut to the parallel sewer. The distribution of
the discharges over the Parallel Sewer and the Sedimentation Sewer is
controlled by the capacities of the Pump and the Short-Cut.



SEWER MANAGEMENT

DHV INTEGRATED SEWER MANAGEMENT SYSTEM

DHV september 1994



SEWER MANAGEMENT

SOME DUTCH SEWER STATISTICS

Inhabitants 15.340.169

Houses 6.118.461

Area 41.525 km2

Houseconnections 5.905.840

Houses without connect. 212.390 (3.6%)

Inhabitants per km2 452

Houses per km2 180

Houseconnect. per km2 142

Houses with, connect./km2 5,1

Local sewer-rates / household Dfl 45,- upto Dfl 275,-

DHV september 1994



SEWER MANAGEMENT

SOME DUTCH SEWER STATISTICS

Lenght of sewer system 73.000 km
Number of outfalls 12.000
Number of treatment plants 448

Type of sewer system:
Combined sewer system 75 %
Separated sewer system 22 %
Improved separated system 3 %

Type of sewer system:
Gravity systems 86 %
Pressure system 13 %
Vacuüm system 1 %
Air/pressure system 0.1 %

Age sewer system:
40 year and older 15 %
10-40 years 53 %
upto 10 year 32 %

Used materials:
concrete 73 %
systhetic materials 23 %
ceramiek 3 %
other 1 %

DHV September 1994



SEWER MANAGEMENT

SOME EUROPEAN SEWER STATISTICS

The Netherlands (1990)

Belgium (1980)
Danmark (1990)
Germany (1990)
France (1990)
Greece (1985)
Italy (1990)
Luxembourg (1990)
Portugal (1990)
Spain (1990)

New Sealand (1985)
Nippon (1990)
Canada (1990)
United States (1985)

primairy
treatment
% conn.

1

0
8
6
•

1
.
3
9
11

8
0
17
15

secondary
treatment
% conn.

91

23
90
79
>
9
•

87
12
42

80
42
53
59

total

%conn.

93

23
98
86
68
10
60
90
21
53

88
42
70
74

efficiency primary treatment 20 - 30%
efficiency secondary treatment > 80 %

DHV september 1994



SEWER MANAGEMENT

DUTCH ORGANISATION OF SEWER MANAGEMENT

Municipalities are responsible for sewer management
-legal obligation for sewermanagement
-legal obligation for making last houseconnections (3.6%)
-legal obligation for reducing CSO pollution with 50%

Water boards are responsible for surface water quality
-impose design rules for sewer systems
-grant licenses for CSO's
-impose fines if no license is available

Provinces are responsible for groundwater
-groundwaterpollution by sewer systems still in examination

DHV september 1994



SEWER MANAGEMENT

KIND Of PLANS

- Municipal Sewerplan

- Operational plan for inspection and maintenance

- Operational plan for replacement

- Operational plan for improvements
(environmental and hydraulic capacity)

- Financial plan
Long term budgetting
Long term sewer rates

DHV Milieu en Infrastructuur 11 april 1994



SEWER MANAGEMENT

SEWER MANAGEMENT CYCLE

Additional
Investigation

1
Investigation

±
Assessment

Prepare Measures

i
Execute Measures

1
Investigation

I
Assessment

Further
Investigation

Further
Investigation

Context of basic activities: management pro-
cess

DHV Milieu en infrastructuur 11 april 1994



SEWER MANAGEMENT

SEWER MANAGEMENT

-Definition of the data to inventory (which data?)

-Inventory geometry (e.g. mapping)

-Datacontrol

-Inventory sewer quality-data (e.g. by inspection)

-Prepare measures

-Longterm plan of measerures

-tuning of the plans with:
-roadmanagement
-other plans

-Longterm cost estimation

-Longterm financingplan

DHV Milieu en Infrastructuur 11 april 1994



SEWER MANAGEMENT

POTENTIAL MEASURES

Overview of potential measures

Concept

Mainte-
nance

Repairs

Renovation

Replace-
ment

Improve-
ment

Characteristic
regarding condi-
tion (article)

maintain un-
changed

limited change of
condition

radical change of
condition (equal to
new construction)

removing existing
article; installing
new article

not applicable

Characteristic
regarding func-
tioning (system)

return to original
functioning

return to original
functioning

return to original
functioning

return to original
functioning

adjustment of orig-
inal functioning

DHV Milieu en Infrastructuur 11 april 1994



SEWER MANAGEMENT

GOAL SOFTWARE PACKAGE ISMAS

-Process maintenance and inspection data + complaints

-Lay out of rehabilitation plans and maintenance plans

-Calculation local sewer-rates scenario's

•Help for draw up a Municipal Sewerplan

-Help by hydraulic calculations

-Help to accomplish environmental goals province

-Help for efficient data-exchange

DHV Milieu en Infrastructuur 11 april 1994



SEWER MANAGEMENT

FUNCTIONS IN ISMAS

-Management basicdata
-Managemente sewerdata
-Selections
-Graphs
-Reports
-Networkstructure
-Renovation planning
-Maintenance planning
-Inspection planning
-Unitprices
-Long term budgeting
-Cost covering system
-Building- en street-connection
-Interaction with Pavement Manegement System
-Interaction with Hydraulic software
-Interaction with visual inspections
-Interaction with graphical systems

INTEGRATION WITH ADMINISTRATION SOFTWARE
-in principal with each Oracle package
-basic registration:

- geometry
- administration

-municipal sewer rate systems
-environmental systems etc.

INTEGRATION WITH GRAFICAL SOFTWARE
-interactive grafical database management
-sewer management drawnings
-special thematical drawnings

DHV september 1994



Waste Water Treatment Plant

The Nieuwe Waterweg

* Introduction

* Organization of Hoogheemraadschap
Delfland

* Requirements

* Organization of the WWTP Nieuwe
Waterweg and management aspects

* Walk over the plant

<BTISHEET «pt. 1994>



HOOGHEEMRAADSlHAP VAN DELFLAND
OR-I

BCSTUUft EH DIENSTEN

administratieve dienst

T
S E C H E T W H S - R E N T H C E S T E H

Algemene zaken

VERENIGDE VERGADtniHC

Dijkgraaf (voorzitter)
6 ti oogt) e e uraden
12 hoofdingelanden

gebouwd
12 hoofdtngetanden

ongebouwd
12 hoofdingelanden

waterkwaliteit

DUKGRAAf EN HOOGHEEMRADEN

Dijkgraaf (voorzitter)
2 hoogheemraden

gebouwd
2 h oogti eerrra den

ongebouwd
2 hoogheemraden

waterkwaliteit

stafdienst personeel.organisatie en automatisering I

DIRECTCUt

— Financiële en economische zaken

Oud archief en bibliotheek

Voorlichting

Organisatie J
— Personeelbeheer en rechtspositie I

Personeel voorzien Ing

In forma t i evoorz1 en ing

_L
technische dienst

DlftECTtUtl- INGCNIEIJR

— Waterkeringen en Waterhuishouding

Administratie

Beheer Technische Installaties

Technologie

district Oen Haag

district 's Gravenzande

district Haassluis

district Pijnacker



Organization BTI

Organogram:

25x

BEM

RH

28x

DGL

BTI
i

ZT

AOx

HRT

4x

13x

NVA

BTI = Management Technical Installations
BB = Project department
ZT = Treatment Proces department
BEM = Surfacewater Pumping Installations
DGL = Waste Water Treatment Plant The Groote Lucht
HRT = Waste Water Treatment Plant Houtrust
NWA = Waste Water Treatment Plant The Nieuwe Waterweg

<BTISHEET **pt. 1994>



Requirements

Historical only BOD-removal

* 1972 Law Pollution Surface water

- BOD < 20 mg/l
SS < 30 mg/l

- N-kj < 10 mg/l
(when water temperature > 10 °C)

1-1-95 Phosphate removal

- WWTP-capacity < 100.000 2 mg/l
-WWTP-capacity > 100.000 1 mg/l

1-1-98 Total-Nitrogen removal

- WWTP-capacity < 20.000 15 mg/l >
- WWTP-capacity > 20.000 )$Q mg/l

J

<BTISHEET tapt. 1994>



SEWAGE TREATMENT PLANT "NIEUWE WATERWEG"

Constructed in 1979
Capacity 80.000 p.e. (54 g BOD per p.e. per day)

dry weather flow: 1050 m3/h
storm weather flow: 3000 m3/h

Process description:

Water treatment

Comminutor

Grit chamber, surface load 30 m3/m2.h

Presedimentation tank, diameter 42.5 m
depth (at side) 2 m
design surface load : 2 m3/m2.h

2 Aeration tanks, plug flow; each 2850 m3
Aeration capacity: fine bubble aeration, 2 x 3325 m3 air/h
The amount of activated sludge is according the design 3.5 g/1
dry solids in the aeration tanks. The design sludge loading is
0.14 kg BOD/kg dry solids.day

2 Final sedimentation tanks; diameter 42.5 m
depth (at side) 2 m

Sludge treatment

Prethickener
Digestor, retention time 20 days at 33 °C
Post-thickener
Sludge dewatering: Belt pressure filter.

Remarks

The sewage arrives at the plant by means of a pressure sewer
and has high concentrations of HjS, which causes odour problems
and corrosion. Therefore iron(III)chloride is dosed so FeS
precipitates.

During the summer period (May-October) nitrification takes
place. In the winter season the temperature is too low to
maintain the population of nitrifying bacteria (at this sludge
load). Within a few years the plant will be modified to allow
nitrification and denitrification during the year, to reduce
the discharge of nutrients into the North sea.

The excess sludge is digested and dewatered at the site. After
dewatering it is currently transported to a large quantity
sludge dump site. By 1995 a sludge incineration plant will be
constructed where the sludge from all STP's in the province
will be incinerated.



Performance (1989)

COD

BOD

SS

Kj-N

NO3-N

PO4-P

SVI

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

ml/g

Influent

642

256

238

51

_

8.6

Effluent

66

5

10

18

10

3

100

Lay-out

VZV grit chamber
VBT presedimentation tank
AT aeration tank
NBT secondary sedimentation tank
VI prethickener
SGT digestor
NI postthickener
ZBP filter belt press

RWZI Nieuwe Waterweg (Kulkweg 100, Hoek van Holland}
( 's Gravenzande.Naaldwijk

- Hoek van Holland

— Stichting verwerking tuinafval

Waterzuivering

Slibbehandelina

ZBP



Baanhoek
Production Location

A clear view

Baanhock production location

Baanhoek production location is one of the five plants forming part of the Europoort Water Authority which is

responsible for the treatment of water. We should like to tell you something about this process in this brochure.

Baanhoek production location actually consists of two plants: a surface-water plant and a ground-water plant. The

end product of both is drinking water which is supplied via the distribution network to our customers on the Island

of Dordrecht. Its annual production is some 10 million m } . The other two production location plants. Berenplaat

and Kralingen, take care of the remaining treatment in the distribution area of Europoort Water Authority. The fifth

production location at 's Gravendeel is a stand-by for emergencies.

Drinking-water has to comply with numerous government requirements. It has to be colourless, have a good taste

and smell and be free of pollutants or pathogenic organisms. In addition, the "Waterleidingwet* (the Act relating to

drinking-water treatment) states the maximum concentration allowed in treated drinking-water for 57 pollutants.

Since the surface-water and ground-water do not meet this standard, treatment is necessary. At the Baanhoek

production location this takes place as follows.

Surface-water treatment plant
The Surface water treatment plant uses water which is stored and decarbonated by the "Waterwinningbedrijf

Brabantse Biesbosch* in large reservoirs. This Biesbosch water is pumped to Baanhoek by a transport line, 800 mm

in diameter, 9 km in length. If no further supplies of raw water are possible, this can be taken over by the storage

reservoir De Grote Rug. The raw water is discharged into the buffer reservoir and then pumped by the Low Lift

Pumping-station to the treatment plant.

Some data:
Opacity storage reservoir: 6,000 m3

Opacity Storage reservoir "Dc Grot« Rug": 2.200,000 m3

Low Uft Pumplng-statlon: 4 pumps, 500 -1080 m J/h each

Dosage system and filters

First of all ferric chloride sulphate (FeCsO43) is added and mixed in a waterfall-mixer. This causes small floes to be

formed which stick to each other and thereby become larger. A coagulation aid is used to strengthen the floes.

During this coagulation process, the humic adds and suspended matter of the Biesbosch water are caught in the

floes. Up-flow filters and down-flow filters then intercept the floes. By regularly backwashing the filters with water

and air, the floes are removed and then drained off to the sludge basin. The sludge is then thickened and taken away.

Doug* «yrtenK 2 channels

Ferric sulphate dotage: average 8 mg Fe/1

Dotage coagulation aid: avenge 1.8 mg/l Wispro

Coagulation time: min.2.5 minutes

Up-flow filters: 8 filtere

Surface area: 36 m2, each

Filtration rate max. 10 m/h

Built-up flltcrbcd: gravel: 0.7m 2-5 mm; 0.25 m 44 mm; 0.35 m 8-12 mm; 0.35 m 10-20 mm

Back-wash rat«: water 50 m/h, air 60 m/h

Down-flow filters: 6 filters

Surface area: 36 m*

Filtration rate: max. 12 m/h

Built-up fitter!*«!: 1.3 m gravel, 1.2-2.4 mm

Back-waih rate: water 50 m/h, air 60 m/h

Back-wain pumpt: 2 pumps, 2500 mtyi each



Oxonisation

The water is then treated with ozone. This kills off viruses and bacteria, causes micro-pollutants to decompose and

improves the taste. Oxygen present in the air is used to make ozone. The ozone is formed by filtering and drying

this, and then exposing it to high voltage electric discharge in ozone generators. The ozone produced is added to

the water over a porous element; situated on the bottom of the ozone-contact cellar at a depth of 5 m. The fine

bubbles formed then rise to the surface and release the ozone into the water. The residual ozone gas above the

water-surface is destroyed.

OIOIM dotage: average 1.5 mg/l, rax. 3mg/l

Contact-time: min. 5 minutes

Number of ozone-generators: 3

Power consumption: 0.04 kWh/m*

Activated carbon filters

The water receives its final treatment in activated carbon filters, these remove the remaining micro-pollutants and

improve the taste and smell. These pressurised steel filters are fed with water from the Middle Lift Pumping station.

Since activated carbon deteriorates, it has to be renewed every two years. The filters are back-washed every week to

remove the intercepted matter.

Middle Lift Pumping station: 4 pumpt, 300-1080 mVeach

A<ttvated carbon filters: S

Type of carbon: NoritPK 1-3 mm

Filter volume: 100 irfper filter

Contact time: min. 8.4 minute!

Ground-water treatment plant

The ground-water is extracted by pumps from the Maassluis formation at a depth of 100 to 140 m in the water-

catchment areas Polder de Bieschbosch, near Kop van't Land and Wantij/jeugddorp. The quality of this ground-

water is good, containing a small amount of iron, manganese, ammonium and methane, but a substantial amount

of lime (I.e. hard water). The water is transported from the catchment areas in a 7 km long pipeline to

Baanhoekweg. The water then undergoes the next stage of treatment.

Aeration

To add oxygen and to remove methane and CO2, the water first flows over so-called pall-ring beds. These are steel

tanks filled with plastic rings through which the ground-water and outside air flow together. During this process the

above-mentioned gases are exchanged. In order to prevent contamination, the beds are back-washed weekly with

water and air.

Aerator« 3 vessel*, 250 mtyh e*ch

Dbnentkuu: bed height 3.7 m, diameter 1.6 m

Surface rate: max. 150 m/h

Back-wain rate: water 100 m/h, air 250 m/h

Pre-flltration

During aeration, iron and manganese in the ground-water form the oxidation products Fe(OH)j and Mn3O4 and are

intercepted by the pre-filters, filled with gravel. These filters have to be back-washed with water and air every three

days. The back-wash water with sludge is drained off into the sludge basin. The filtered water flows into the

intermediate cellars.



Pre-fllter»: 4 filtert

Surface-area: 18.5 ml, each

Built-up bed: 2 m gravel, 1 -5-2.5 mm

Filtration rat«: max. 10 m/h

Back-washrat«: water 50 m/h, air 50 m/h

Intermediate « I I » « : 2 cellar» of 40 m)

Dccarbonatlon reactors and polishing filters
In the last stage of treatment, the hardness of the water is reduced to approximately 1.5 mmol/l (8.4 °D). For this

purpose slaked lime (Ca(OH)j is added to the water in the decarbonation reactors, with the result that calcium-

carbonate precipitates onto the graft-sand. Since the water and lime-milk flow upwards in these tall steel tanks, the